
46 Specifications are subject to change without prior notification    From serial number  6380      

DESCRIPTIONPART NOQTYPOS
GREASE NIPPLE 1/8 BSP BMCAA00021
SPRING RETAINERCCDDA00212
BOLT M20 X 65 pc 10.9  COARSEFABJA06563
BOLT M20 X 70 pc 8.8  COARSEFABJA07024
NYLOC NUT M20 P TYPE 2.5FFBJA00085
EXTENSION SPRING 98 X 25 X 3.15FHKDC09116
M20 WASHER 3/4" F436 HARDFMCJG00027
8mm D SHACKLE FYBCC00018
CAT 3 FLOPPY SWIVEL TONGUEGPCBF00019
ARTIC. PULL SIDE PLATE ASSYGPFAB000210
CIRCLIP INTERNAL 90mmFKDXA003111.1
DU BUSH 70 X 75 X 50BVHPA040111.2
SEAL 70 X 90 X 10 TYPE 2BNXBA010111.3
GREASE NIPPLE 1/8 BSP BMCAA000111.4
TOOL FOR PRESSING BCHPA040NJIG0011111.5

PULL SIDE PLATE

L:\Inventor\Parts\GP-\GPALL.idw

54 THRU

41 THRU

73 THRU

34 THRU

90

82

82

62

GPCBF000  CAT 3 
ARTICULATED TONGUE

GPEBF000  CAT 5 
ARTICULATED TONGUE

GPDBF000  CAT 4 
ARTICULATED TONGUE

GPBBF000  CAT 1-2 
ARTICULATED TONGUE

9

2

3

GPCAF000  CAT 3 
ARTICULATED PULL ASSY.

GPBAF000  CAT 1-2 
ARTICULATED PULL ASSY.

GPDAF000  CAT 4 
ARTICULATED PULL ASSY.

GPEAF000  CAT 5 
ARTICULATED PULL ASSY.

6

8

11.5

11.1

11.3
11.2

11.5

4

3

14 Parts



47Specifications are subject to change without prior notification    February 2016

D ( 1 :13 )

F-F ( 1 : 15 )

G ( 1:2 )

DESCRIPTIONPART NOQTYPOS
BEARING 32216 H90 INNER LARGEBBSAA00021
BEARING 30311 H90 SMALL OUTERBCSAA00022
STRAIGHT GREASE NIPPLE 6mm BMAAA00623
90H TRIPPLE LIP SEALBNRBA02024
SEAL MOUNTING RING  H90BNRGA00025
WEAR RING H90 HUBBNRGA01026
45 X 2 CASTLE NutFFCXA00027
6 X 20 SOCKET HEAD CAP SCREWFJADA02088
SPLIT PIN 7 X 80FKCGA08029
46mm WASHERFMAUKP05210
WASHER M6 RIB LOCKFMGDA000811
DUAL H90 AXLEWBUBA735112
90H DUST COVERCEEHE001212.1
HUB H90 8 on 275 A3WJUAA002213
HUB H90 BARE MACHINED CASTINGWJUBA000113.1
WHEEL STUD 20 x 1.5 (67)FDBMA067813.2
90H CAPWKUAC000214

D

F F

G

H90 HUB AND STUB DUAL

L:\Inventor\Parts\WM-\WMUAA735.idw

WMUAA735

* BEARING KIT BASAA000

(1040)

12

WARNING
Proper maintenance and handling 
procedures are critical. Always follow
installation
instructions and maintain proper 
lubrication.
Never spin a bearing with 
compressed air. The rollers may be 
forcefully expelled.

seal detail F-F

8

3
14

9

7

10 2 13.1

1 6
5

4

12.1
13.2

12

80210

To assemble and adjust the setting 
of this hub:
NOTE: CLEAN THREAD BEFORE ASSEMBLING USING 1 

1
2" 

UNF DIE NUT

 
Step 1:Fit seal #4 to seal ring #5 using Loctite 
480, allow to dry before proceeding.
Step 2:Place bearing #1 in hub before 
installing seal ring #6
Step 3:Fit the seal and seal ring to axle,
ensure this does not rotate on axle, use loctite 
680 if required.
Step 4:Fit the hub to the axle.
Step 5: Tighten the nut while turning the hub. 
When there is a tight bind on the bearing, the 
parts are seated correctly, approx 150ft/lbs.
Step 6: Back the nut off 1/6 to 1/4 of a turn or
sufficiently to allow .005mm to .02mm end play.
Note: Failure to back off adjusting nut could 
cause bearing to run hot and fail.
Step 7: Insert the cotter pin as shown, trim the
srtaight leg, bend the other over the axle end.
Step 8: Fit the cap using Flange Sealant on the
faces, and tighten the 4 M6 cap screws 
16nm(12ft/lbs).
Step 9: Grease with a grease gun using 
CASTROL BTX or similar until grease is visible 
through rear seal.

14 Parts



48 Specifications are subject to change without prior notification    From serial number  6380      

14 Parts

B ( 1 : 35 )

C ( 1:15 ) D ( 1:15 ) E ( 1:15 )

DESCRIPTIONPART NOQTYPOS
S74 CAT 1 TOP LINK PINATS423101
BOLT M16 X 55 PC 8.8 t190NmFABHA055102
M24 CONE LOCK NUTFFBKA00183
2" UNF LOCK NUT (BLACK)FFCZA00044
M16 - 2  THIN NUT (ZINC)FFDHA00085
BOLT 70 x 440 GANG PIVOT TINY 460FGBXA44046
6 X 25 SOCKET HEAD CAP SCREWFJADA025167
Split Pin 6 X 80FKCFA08048
39mm FLAT WASHER ZINCFMAUKP0149
M6 Spring WasherFMBDCB001610
M24 WASHER F436 HARD ZYPFMCMG000811
ROLLER CATCH BRKT. - TINY 460GNACU120412
GANG ROLLER - TINY 230 - 360GNAKW002813
ROLLER BUSH - TINY MFVNA041113.1
BEARING DOUBLE ROW 72 X 35BRGG7235113.2
INTERNAL CIRCLIP 75 FKDWA003113.3
ROLLER AXLE - TINY ( 107mm)MDDEA085113.4
LEFT FILLER SWEEP - TINY 290 460GNANBLA1114
RIGHT FILLER SWEEP - TINY 290 460GNANBRA1115
SCRAPER RIGHT TINY 460GFJBC490916
SCRAPER LEFT TINY 460GFJAC490917
M12 X 50 hex head set screwFEBGA050117.1
HEX NUT  M12 COARSE ZINC PC8.8FFAGA000117.2
90 X 8 SUP9 (340)MCDNA400117.3
BOLT M16 X 70 PC 8.8FABHA0701818
NUT NYLOC M16 P TYPE PC8 ZINCFFBHA0001819
28 PLATE TINY 460 GANG 2 GRUK028-2120
28 PLATE TINY 460 GANG 1GRUK028-1121
28 PLATE TINY 460 GANG 3GRUK028-3122
28 PLATE TINY 460 GANG 4GRUK028-4123
SCRAPER LUG FLAT 65 x 10 (100)MAEJA100A1023.1
POLY  END CAP 7" X 7"GYPCAP77424
ROLLER - GANG CATCH - TINYMDBNA046425
BOLT 1 1/2" (160mm) GANG TO FRAME - 
TINY

MDBZA160826

GANG TRANSPORT  PIN - HYDRAULIC 
TINY

MDDEA095127

1 1/2" NUT - TINY BRIGHTMDDJA0771228
SPACER GANG ROLLER       TINYMFGEA010829
GANG TO FRAME BOLT HEAD - TINYMFMGA046830

 

C

D

E

L:\Inventor\TINY\Tiny 460\28 460 gang 4.idw

24

17.3

17

18

17.1

19

17.2

14
23 8

7

10
46

28

26

30

51

1

2

5 13.4

13.3

13.2
13.1

11

357

28

9
25

59

12

TINY 460 GANG DETAIL

23.1



49Specifications are subject to change without prior notification    February 2016

A ( 1 : 25 )

A

DESCRIPTIONPART NOQTYPOS
TINY 28 - 460 D/ ASSY 42 X 12.7 
SCALLOPED

GGT28DKGG0211

2" 6 BOLT HOUSING (lead)BGB125B1122
BEARING 50.8x 125 SQ 
GREASABLE

BPEDA00012.1

GREASE NIPPLE 1/8 BSP BMCAA00012.2
2" 6 BOLT HOUSING (thrust)BHB125B1123
DUST COVER - 2" (50mm) AXLE 6 
BOLT - GALVANISED - TINY

BNTAA001244

DISC 22"x6mm 4 FILLER 6BOLTD22CSB05UC25
DISC 28 X 8 PLAIN BACKING DISCD28DPB03266
DISC 28"x10mm SCALLOPED 6BLTD28FSB0227
DISC 36 X 1/2" SCALLOPEDD36HSB0128
DISC 42 X 1/2" SCALLOPEDD42HSB01269
M20 BOLT - 2 DISC460(550mm)HT  
PC10.9

FAAJA550A3610

M20 BOLT - 3 
DISC460(1025mm)HT 1025mm 
UNDER HEAD PC10.9

FAAJB020A3611

M20 CONE LOCK NUT CLASS 10FFBJA0037212
2" CONICAL SPRINGFHDSA0501213
M20 WASHER 3/4" F436 HARDFMCJG0007214
4mm SPACER 53 SQUAREFMEUGR031215
SPOOL 219 (440mm) FLANGED 
TINY 460

MEGRA440A1616

SPOOL 219  (450mm) FLANGED 
TINY 460

MEGRA460A217

TINY 460 3 DISC AXLE 2" (1360)MJAQB360118
TINY 460 2 DISC AXLE 2" (900)MJAQA900119

L:\Inventor\TINY\Tiny 460\28 460 DISC DETAIL.idw

134

12
2.1

2

9
6

168

5

17

18

11

7

3

4

QUANTITY IS FOR A COMPLETE 28 PLATE

TINY 460 DISC DETAIL

14 Parts



50 Specifications are subject to change without prior notification    From serial number  6380      

14 Parts

A ( 1 : 10 )
B ( 1 : 15 )

DESCRIPTIONPART NOQTYPOS
S74 CAT 1 TOP LINK PINATS423101
GREASE NIPPLE 1/8 BSP BMCAA000182
BOLT M16 X 40 PC 8.8FABHA04023
BOLT M16 X 55 PC 8.8 t190NmFABHA055104
BOLT M24x47  34mm SHANK 
zinc

FABKA047B65

NUT NYLOC M16 P TYPE PC8 
ZINC

FFBHA00026

SPRING ASSY NUT (50mm) - 
TINY

FFGZA07527

50mm LOCK NUT 16mm THICKFFHVA00128
PIN 31.75mm (127) - TINYFGBPA12719
PIN 31.75mm (182)FGBPA150110
PULL PIN - TINYFGBSA175211
RAM PIN 1 1/4" LYCO TYPEFGHPA078112
SPRING 280 x 23wire x 72minIDFHUSA280413
LYNCH PIN 7/16" strong clip!FKAKA0001014
RAM PIN CLIPFKBDA000215
M16 WASHER 5/8" F436 HARD 
ZYP

FMCHE000216

NYLOC NUT M20 P TYPE 2.5FFBJA000117
SPRING TYPE HOSE HOLDERFHKNA440118
PULL  ASSY - TINY 3.2m GHGA3200119
LOCKUP SLIDER- PAINTEDGDFE0000120
PITCH LOCK - TINYGDFE0006121
BOLT M 8 X80FABEA080322
PITCH BAR - TINYGNJJ0003123
GREASE NIPPLE 1/4" UNFBMAAA000124
SET SCREW 6 X 15FABDA016125
PIN 1 1/4" ANTI ROTATION 
GREASABLE

FGHPA072126

RAM PIN CLIPFKBDA000127
HYD. CYL4"x8" 1.25"  PIN 
2"ROD

HYP400/08N
C

128

HEADED BUSHMDAEA006129
HYD HOSE 3/8" E26 (5500) QRHGCZF500Q130
HYD HOSE 3/8" E26 (6000) QRHGCZG000B231
HYD Coupling COVER BLUEHHZWUA07B232
TOP PLATE DOUBLE FOR 
GROUP 3

HJBFA0001633

SWIVEL ASSY PITCH 
CONTROL

GKUA0002234

LEVEL LIFT / LOCK UP LUG 
TINY

CABUJ104235

1 1/4" RAM PIN BUSHMDBZA025236
PIN RETAINER BUSHMDAYA014437
SLIDER ASSEMBLY MGGFA075B138
SLIDER - GAUGE ASSEMBLYMGGFA075G139

A

B

L:\Inventor\TINY\Tiny 460\28 460 pull.idw

1

14

3920

38

21

12

15 8

7

30

31

32

22
33

28

33
35

5
9

34
1323

25
29

24

26

27

36

5

10

2

4

37

16

6

11

3 37

19

1817

PULL - PITCH CONTROL - TINY 460 



51Specifications are subject to change without prior notification    February 2016

A ( 1 : 20 )

A

DESCRIPTIONPART NOQTYPOS
BOLT M24x47  34mm SHANK zincFABKA047B61
50mm LOCK NUT 16mm THICKFFHVA00122
SWIVEL ASSY PITCH CONTROLGKUA000223
SPRING ASSY NUT (50mm) - TINYFFGZA07524
LYNCH PIN 7/16" strong clip!FKAKA000155
LEVEL LIFT PIVOT/ LOCK UP TINYGNJJ100116
PITCH LOCK - TINYGDFE000617
LOCKUP SLIDERGDFE000018
RAM PIN 1 1/4" LYCO TYPEFGHPA07819
HYDRAULIC KIT - TINY GHPJ1000110

TINY 32 - 390

C:\INVENTOR\TEMPLATES\parts book.idw

24

5

7

9

10

6

3

1

8

PITCH CONTROL

14 Parts



52 Specifications are subject to change without prior notification    From serial number  6380      

REAR

FRONT

RIGHT

D ( 1 : 20 )

A

B

C

DESCRIPTIONPART NOQTYPOS
Decal:"TINY" 100mm X 
340mm 

PD00001711

DECAL Warning do not 
exceed 30 Kph

PD00004612

DECAL GRIZZLY 100mm 
x 757mm

PD00007933

GRIZZLY DECAL 50mmPD00008024
DECAL "CAUTION 
REMOVE TRANSPORT 
LOCKS"

PD00008115

Decal "Quality assured 
company"

PD00008916

DEPTH STOP SIDE 
PLATE FITTING 
INSTRUCTIONS

PD00009017

REFLECTIVE TAPE 
(100mm WIDE)

PD00010348

CAUTION STAND CLEARPD00010549
DECAL DANGER DO 
NOT CLIMB

PD000106110

DECAL INJECTION 
HAZARD

PD000108111

DECAL WARNING 
HAZARDOUS

PD000151112

DECAL OPERATING 
INSTRUCTION. 
TRAILING

PD000152113

WARNING ENSURE 
LEVEL

PD000196414

GREASE EVERY 40 HRS 
DECAL

PD000GR40415

DECAL 1-6 PITCH 
GAUGE

PD000T87116

ID PLATEPDAA0000117
TINY 28 460 DECALPDT28460218

D

 DECAL KIT - TINY 460

L:\Inventor\Parts\PA-\PDAES146.idw

9

12

4

8

14
16

3

15

14
9

3
9 9

14

16
14

8

2

517

13

104

718

45
32

152

38

32
152

279

1

PDAES100

14 Parts



53Specifications are subject to change without prior notification    February 2016

M ( 1 : 50 )

N ( 1 : 4 )

P ( 1 : 10 )R ( 1 : 5 )

M

N

P

R

DESCRIPTIONPART NOQTYPOS

BOLT M8 X 45FABEA045131
BOLT M 8 X80FABEA08032
PITCH CONTROL - TINYGDFGL00513
HOSE 3/8" (455) C.B. VALVE TO RODHGCZA430A24
HOSE 3/8 (900) LOWER FILTER TO RELIEF HGCZA75015
HOSE 3/8 (1100) TOP  FILTER TO LEVEL ROD HGCZB100A16
HOSE 3/8 (1900) RIGHT BASE TO RELIEF TEE HGCZB800C17
HOSE 3/8 (2200) LEFT ROD TO LEVEL BASEHGCZC20018
HOSE 3/8 (3900) LEFT BASE TO RIGHT ROD HGCZD90019
HOSE 3/8" (5500) TRACTOR TO PITCH ROD RIGHTHGCZE800a110
HOSE 3/8" (5500) TRACTOR TO PITCH BASE LEFTHGCZE900111
HOSE 3/8" (6900) TRACTOR TO TOP FILTER 
RIGHT

HGCZG200112

HYDRAULIC HOSE 3/8" (6650) HGCZG500113
TEE 3/4JICF 3/4JICM 3/4JICMHHAABA07114
ELBOW 3/4J.I.CM. 3/4JICF (S15-1212)HHABAA07915
ELBOW 3/4 JICM 3/4 UN ORING MALEHHABAM07516
ELBOW 3/4JICM 3/4 UNM restrictorHHABAM07A217
STRAIGHT 3/4" JICM 3/4" JICF M16 TEST POINTHHACAS07118
STRAIGHT 1/2BSPTM 3/4 JICF SWIVEL (S71-0812)HHACBF12219
STRAIGHT 3/4JICF 3/4UNOMHHACBM07120
INSERT 3/4 JIC FEMALE 3/8"  HOSE STRAIGHTHHAKBU071821
INSERT 3/4" UNORING TO 3/8" HOSEHHAKMU07122
STRAIGHT3/4JICM 1/2BSPPORINGM (S74-0812)HHBEM0001423
FIELD ATTACH FERRULE 3/8 NON SKIVE HHCPUA071924
POPPET CHECK Q R TIP 3/4" UN O RINGHHDMNW07125
COUNTERBALANCE VALVEHHHWBB17226
INLINE FILTERHHKY0000227
INLINE RELIEF VALVE 1/2" BSP 90LPMHHMWA008128
HYDRAULIC COUPLING COVER GREENHHZWUA07G129
HYD Coupling COVER REDHHZWUA07R130
20mm DOUBLE HOSE CLAMP SHELLSHJBCA0001931
TOP PLATE DOUBLE FOR GROUP 3HJBFA0001632
HEAT SHRINK RED - WHEEL LIFTHXEAF000133
HEAT SHRINK BLUE  FOR PITCH CONTROLHXECF000134
HYD. CYL. 4.5 X 18 (2" SHAFT)1.25" PINS DEPTH 
STOP

HZP450-18D2135

HYD. CYL. 5 X 18 (55mm SHAFT) 1.25 PINS , 
DEPTH STOP

HZP500-18D55136

HYD PHASING HD5.5 X 9.67-2.25"HZP550-97137

HYDRAULIC KIT - TINY 

L:\Inventor\Parts\GH-\GHPJ1000.idw

COUNTER BALANCE VALVES ARE NOT ADJUSTABLE DO NOT TRY TO ADJUST

GHPJ1000

28

18

14

24

13

10

11

26

15

19

15

15

26

36

4

36 37

8

7

9

16

23

21

15

15

23

23 21

14 Parts



54 Specifications are subject to change without prior notification    From serial number  6380      

14 Parts

B ( 1 :35 )
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

32-68 PLATE SWINGER FRAME 2014GCUH40-7611

BOLT M20 X 55 pc 8.8  COARSEFABJA055103

BOLT M20 X 65 pc 8.8  COARSEFABJA06524

NYLOC NUT M20 P TYPE 2.5FFBJA000106

PULL ASSY > 6.7M 3.2M BEAMGHGA320019

INSIDE BOLT ON  W-LEG  PLATE 

ASSY  SWINGER 2014

GJHBU10R210

WHEEL LEG ASSEMBLY LEFT 18" 

RAM

GJUA002A111

WHEEL LEG ASSEMBLY RIGHT 18" 

RAM

GJUA002B112

WHEEL LEG HOLDER - TINYNJIG139213

LEFT RAM LUG HYDRAULIC TINYCBDVM003L1158.

77

CAT 2 TOW BAR (SWINGER) max 

1.3 tonnes

GDHAA000114

TAIL LIGHT / OVERSIZE SIGN KITGDZG017A115

L E D TAIL STOP INDICATOREDBAA150216

TAIL LIGHT / OVERSIZE BRACKETGDZG0017117

OVERSIZE SIGNPDAA0001118

CAT 4 FLOPPY SWIVEL PULL 

ASSEMBLY

GPDAF000119

RIGHT TINY  SCRAPER 290GFJAC2412520

LEFT SWINGER  SCRAPER 11.5" 

(2014)

GFJBC2412521

60 PLATE TINY 290 GANG 1GRUJ060-1122

60 PLATE TINY GANG 2 - 290GRUJ060-2123

60 PLATE GANG 3 TINY 290GRUJ060-3124

60 PLATE GANG 4 TINY 290GRUJ060-4125

H90 HUB AND STUB DUALWMUAA735226

WHEEL TYRE 500/50-22.5WSMVY000427

WHEEL/TYRE 13/65-18 16PLYWSMGGK001128

B

TINY FRAME COMPONENTS

L:\Inventor\TINY\60 TINY 290frame comp.idw

9

19

22

24

23

25

26

27

13
12

17

18

16

14

16

14

14

14 10

27

11



55Specifications are subject to change without prior notification    February 2016

A ( 1 :25 )

A

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

100 mm BALL BUSHBDPZA00041

BOLT M20 X 65 pc 

8.8  COARSE

FABJA06522

BOLT M24 X 50FABKA050123

NYLOC NUT M20 P 

TYPE 2.5

FFBJA000104

CIRCLIP INTERNAL 

150mm  D1300 1500

FKDXA15045

M24 STRUCTURALFMCMG000106

PULL ASSY > 6.7M 

3.2M BEAM

GHGA320017

INSIDE BOLT ON  

W-LEG  PLATE ASSY  

SWINGER 2014

GJHBU10R28

WHEEL LEG 

ASSEMBLY LEFT 18" 

RAM

GJUA002A19

WHEEL LEG 

ASSEMBLY RIGHT 

18" RAM

GJUA002B110

WHEEL LEG HOLDER 

- TINY

NJIG139211

H90 HUB AND STUB 

DUAL

WMUAA735212

WHEEL TYRE 

500/50-22.5

WSMVY000413

TINY WHEEL COMPONENTS

L:\Inventor\TINY\60 TINY 290 WHEEL COMPS.idw

10

8

3

6

13

12

12158.74

13

9

1

5

5 1

14 Parts



56 Specifications are subject to change without prior notification    From serial number  6380      

14 Parts

DESCRIPTIONPART NOQTYPOS
PITCH CONTROL - TINYGDFGL00511
RETRACT LINE RELIEF VALVE KITHFALL50-B12
HYD HOSE 3/8" E26(450) 3/4JIC FEMALE 3/4JIC FEMALEHGCZA450A23
HYD HOSE 3/8" E26 (1700) 3/4JIC FEMALE 3/4JIC FEMALEHGCZB700A14
HYD HOSE 3/8" E26 (2200) 3/4JIC FEMALE 3/4JIC FEMALEHGCZC200A15
HYD HOSE 3/8" E26 (3400) 3/4JIC FEMALE 3/4JIC FEMALEHGCZD400A16
HYD HOSE 3/8" E26 (5000) 3/4JIC FEMALE 3/4JIC FEMALEHGCZF000A17
HYD HOSE 3/8" E26 (5500) QRHGCZF500Q28
HYD HOSE 3/8" E26 (6000) QRHGCZG000B29
HYD. CYL. 5.5 X 18 (2.25" SHAFT) 1.25 PINS HZP550-18110
HYD PHASING 6 X 12.59"-60mmHZP600-1259111
HYD. CYL. 6 X 18 (60mm SHAFT) 1.25 PINS HZP600-18112

HYDRAULIC CYLINDER KIT TINY 460

L:\Inventor\Parts\GH-\GHPJ1100.idw

9

9

8
8

1

10

12

11

4

7

6

7

5

46

3

2

3

3



57Specifications are subject to change without prior notification    February 2016

14 Parts

A ( 1 :8 )

B ( 1 : 10 )

DESCRIPTIONPART NOQTYPOS
BOLT M8 X 45FABEA045131
BOLT M 8 X80FABEA08032
PITCH CONTROL - TINYGDFGL00513
HYD. CYL4"x8" 1.25"  PIN 2"RODHYP400-08nc13.1
PITCH BAR - TINYGNJJ000313.2
RETRACT LINE RELIEF VALVE KITHFALL50-B14
INLINE RELIEF VALVE 1/2" BSP 90LPMHHMWA00814.1
1/2BSPORINGM X 3/4JICF STRAIGHT ADAPTERHHACBF1224.2
STRAIGHT3/4JICM 1/2BSPPORINGM (S74-0812)HHBEM00014.3
TEE 3/4JICF 3/4JICM 3/4JICM (S67-121212)HHAABA0714.4
1/2" BSPP NUTHHACAA0314.5
HYD HOSE 3/8" E26(450) 3/4JIC FEMALE 3/4JIC FEMALEHGCZA450A25
HYD HOSE 3/8" E26 (1700) 3/4JIC FEMALE 3/4JIC FEMALEHGCZB700A16
HYD HOSE 3/8" E26 (2200) 3/4JIC FEMALE 3/4JIC FEMALEHGCZC200A17
HYD HOSE 3/8" E26 (3400) 3/4JIC FEMALE 3/4JIC FEMALEHGCZD400A18
HYD HOSE 3/8" E26 (5000) 3/4JIC FEMALE 3/4JIC FEMALEHGCZF000A19
HYD HOSE 3/8" E26 (5500) QRHGCZF500Q210
HYD HOSE 3/8" E26 (6000) QRHGCZG000B211
ELBOW 3/4JICF 3/4JICMHHABAA07812
ELBOW 3/4 JICM 3/4 UN ORING MALEHHABAM07613
ELBOW 3/4JICM 3/4 UNMHHABAM07A214
1/2" BSPP RETAINING RING 36B-08HHACAA01215
1/2" BSPP O RING  ROD-BP08 (10 PACK)HHACAA02216
BULKHEAD 1/2" BSPHHACAA06217
STRAIGHT 1/2BSPTM 3/4 JICF SWIVEL (S71-0812)HHACBF12218
STRAIGHT 1/2BSP OringM 3/4 JICMHHBEM000819
COUNTERBALANCE VALVEHHHWBB17220
IN LINE HYDRAULIC FILTER - PTEHHKY0000221
HYD Coupling COVER BLUEHHZWUA07B222
HYD Coupling COVER REDHHZWUA07R223
20mm DOUBLE HOSE CLAMP SHELLSHJBCA0001924
TOP PLATE DOUBLE FOR GROUP 3HJBFA0001625
DEPTH STOP - CAPTIVE PAIRHMDEA004126
HEAT SHRINK RED - WHEEL LIFTHXEAF000127
HEAT SHRINK BLUE  FOR PITCH CONTROLHXECF000128
HYD. CYL. 5.5 X 18 (2.25" SHAFT) 1.25 PINS HZP550-18129
HYD PHASING 6 X 12.59"-60mmHZP600-1259130
HYD. CYL. 6 X 18 (60mm SHAFT) 1.25 PINS HZP600-18131

A

B

HYDRAULIC CYLINDER KIT TINY 460

L:\Inventor\Parts\GH-\GHPJ1100B.idw

11

23

11

22

10

10

22

23

28

27

3.2

3.1

31

5

29

30
8

9

9
7

6
7

8

6

14

3.1

3.1

14

24

2

12

4.1

4.2

4.3

4.4

4.2
19

2116
1517

4.5

13

19

12

20 19

19 12

5
5


